
REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321

8
16

7

17

3

2

5

10

4

18

19

21
9

20

6

11

14

13

1

12

18

34

20

2223

24
25

25

25

26

27
28

29

3031

3233

38

36

35

37

39

ITEM NO. PART NUMBER DESCRIPTION QTY.
5 300008 1
32 6000665 DRAWBAR 3448WS 1
3 6002469 REAR SURPORT ASSY 1
4 6000027 2
1 6002362 BODY, POLY, 10 CU FT 1
2 6002367 UNDERCARRIAGE 1
6 6002364 1
8 6002744 HOPPER HINGE BRKT 1
9 6000463 SPACER, 1 x 3.125" 1
18 300084 HAIRPIN COTTER, 0.093" X 2-5/16" 3
19 6000533 PIN, HITCH 1
12 3000711 WASHER, 5/16" USS 12
13 300054 TRUSS HD SCREW, 5/16-18 X 3/4" 12
14 6000418 12
16 HBOLT 0.3750-

16x1.25x1-S 3/8"-16 x 3/4" Hex Bolt 2
17 6000337 3/8"-16 NYLOCK NUT THIN 2
10 3000721 WASHER, 3/4" SAE 4
11 6002758 3/8-16 FLANGE HEX NUT 4
7 6002365 RIVET, 3/16 X 7/16 5
20 3060T47 1

ITEM PART 
NO DESCRIPTION QTY ITEM PART 

NO DESCRIPTION QTY
1 6002362 BODY, POLY, 10 CU FT 1 21 6000368 WASHER, SPRING 1
2 6002367 UNDERCARRIAGE 1 22 6000548 CLEVIS, SWIVEL 1
3 6002469 REAR SUPPORT 1 23 300075 WASHER, 1/2" USS 1
4 6002392 WHEEL (includes bushings) 2 24 3000720 WASHER, 3/8" USS 1
5 300008 AXLE 1 25 300061 HEX NUT, 3/8-16 C-LOCK 5
6 6002364 FRONT SUPPORT 1 26 6000305 FOOT PEDAL 1
7 6002365 RIVET, 3/16" 5 27 300055 HEX BOLT, 3/8-16 X 3" 1
8 6002744 HOPPER HINGE BRACKET 1 28 6000370 HEX BOLT, 3/8-16 X 3-1/2" 2
9 6000463 SPACER 1 29 6000324 BUSHING 2

10 3000721 WASHER, 3/4" SAE 4 30 300052 HEX BOLT, 3/8-16 X 3/4" 1
11 6002758 FLANGE HEX NUT, 3/8"-16 4 31 401121 BRACKET, HITCH 1
12 3000711 WASHER, 5/16" USS 12 32 6000325 SPRING, LATCH 2
13 300054 SLOTTED TRUSS BOLT, 5/16-18 X 3/4" 12 33 6000309 LATCH 1
14 6000418 SPINNER GRIP NUT, 5/16-18 12 34 6000665 DRAWBAR ASSEMBLY (incl 18-33) 1
15 6002363 HANDLE, U-BOLT 3/8"-16 1 35 6002798 OWNERS MANUAL 1
16 6002547 HEX BOLT, 3/8-16 X 3/4" 2 36 6002546 HARDWARE, BOLT BAG 1
17 6000337 THIN NYLOCK HEX NUT, 3/8"-16 2 37 6000700 DECAL, OSI 1
18 300084 HAIRPIN COTTER 3 38 6000812 KIT, 3/4" POLY WHEEL BUSHINGS (Qty 4) 1
19 6000533 PIN, HITCH 1 39 6002802 DECAL, 3040P-SD180 2
20 6000369 SHOULDER BOLT, 1/2" X 3/8" 1

7

Repair Parts




